

TEST REPORT

No.:SST18002627

Date.:2018-05-02

Page 1 of 3

Applicant: AIRHUSH

Report on the submitted sample said to be:

Material description: Transparent 4.0MM PVC

| | | | |
|---------------------|-----|---------------------|-----|
| Style/ Model No.: | N/A | P/O No./ Lot No. : | N/A |
| Order No.: | N/A | Material : | N/A |
| Color: | N/A | Test Request Age : | N/A |
| Manufactory : | N/A | Buyer : | N/A |
| Country of Origin : | N/A | Country of Export : | N/A |

Sample received date : April 26,2018

Sample test period : From April 26,2018 to May 2,2018

SUMMARY OF TEST RESULT(S)

| Test Item(s) | Conclusion | Remark |
|---|------------|--------|
| Flammability - European Standard, Safety of Toys-EN 71-2:2011+A1:2014 | PASS | -- |
| Flammability - Standard Consumer Safety Specification for Toy Safety ASTM F963-17 | PASS | -- |

*****FOR FURTHER DETAILS, PLEASE REFER TO THE FOLLOWING PAGE(S)*****

Signatories:



John Yue
Lab Manager



Hotline: 400-800-3625

Sharp Standard Testing Technology Co., Ltd

No.42 HouJie Road East, HouJie Town, DongGuan, Guangdong, China
Mail:sst@sst-test.com Tel: 86-769-87050530 Fax: 86-769-89026586

TEST REPORT

No.:SST18002627

Date.:2018-05-02

Page 2 of 3

Result:

Flammability - European Standard, Safety of Toys-EN 71-2:2011+A1:2014

Test Method: EN 71-2:2011+A1:2014

| Section | Testing Items | Assessment |
|---------|---|------------|
| 4 | Requirements | PASS |
| 4.1 | General | PASS |
| 4.2 | Toys to be worn on the head | NA |
| 4.3 | Toy disguise costumes and toys intended to be worn by a child in play | NA |
| 4.4 | Toys intended to be entered by a child | NA |
| 4.5 | Soft-filled toys | NA |

Note:

1. NA = Not Applicable.

Result:

Flammability - Standard Consumer Safety Specification for Toy Safety ASTM F963-17

Flammability Test on Solid

| Burning Rate (inch/sec) | Limit (inch/sec) |
|-------------------------|------------------|
| IBE | 0.1 |

*Burning rate has been rounded to the nearest one tenth of an inch per second.

- DNI =Did Not Ignite
- IBE=Ignite But Self-Extinguished

Note:

- Only applicable clause(s) was/were shown.



Hotline: 400-800-3625

Sharp Standard Testing Technology Co., Ltd

No.42 HouJie Road East, HouJie Town, DongGuan, Guangdong,China
 Mail:sst@sst-test.com Tel: 86-769-87050530 Fax: 86-769-89026586

TEST REPORT

No.:SST18002627

Date.:2018-05-02

Page 3 of 3

Photograph of Sample



*** End of Report ***

The test report is considered invalidated without both signature and specialized stamp, The result(s) shown in this test report refer only to the sample(s) tested. Without written approval of SST, this test report shall not be copied except in full .Detailed description are available at the website <http://www.sst-test.com>.



Hotline: 400-800-3625

Sharp Standard Testing Technology Co., Ltd

No.42 HouJie Road East, HouJie Town, DongGuan, Guangdong,China
Mail:sst@sst-test.com Tel: 86-769-87050530 Fax: 86-769-89026586

TEST REPORT

No.:SST19000547

Date.:2019-01-28

Page 1 of 4

Applicant: AIRHUSH

Report on the submitted sample said to be:

Material description: Icore of Airhush Lassen Panel

| | | | |
|---------------------|-----|---------------------|-----|
| Style/ Model No.: | N/A | P/O No./ Lot No. : | N/A |
| Order No.: | N/A | Material : | N/A |
| Color: | N/A | Test Request Age : | N/A |
| Manufactory : | N/A | Buyer : | N/A |
| Country of Origin : | N/A | Country of Export : | N/A |

Sample received date : January 25,2019

Sample test period : From January 25,2019 to January 28,2019

SUMMARY OF TEST RESULT(S)

| Test Item(s) | Conclusion | Remark |
|---|------------|--------|
| Flammability - Standard Consumer Safety Specification for Toy Safety ASTM F963-17 | PASS | -- |
| Flammability - European Standard, Safety of Toys-EN 71-2:2011+A1:2014 | PASS | -- |

*****FOR FURTHER DETAILS, PLEASE REFER TO THE FOLLOWING PAGE(S)*****

Signatories:



John Yue
Lab Manager



Hotline: 0769-89128399

Sharp Standard Testing Technology Co., Ltd

No.42 HouJie Road East, HouJie Town, DongGuan, Guangdong, China

Mail:sst@sst-test.com Tel: 86-769-89128398 <http://www.sst-test.com>

TEST REPORT

No.:SST19000547

Date.:2019-01-28

Page 2 of 4

- The flammability requirement of solids under ASTM F963-17 section 4.2 according to Annex A5, "Flammability testing procedure for solids and soft toys"
- The flammability requirements of the European Standard "Safety of Toys", EN 71: Part 2: 2011+A1:2014

APPROPRIATE AGE GRADE DETERMINATION

The Appropriate Age Grade is determined with reference to the Age Determination Guidelines of the Consumer Product Safety Commission (CPSC); and the ASTM F963-17, "Standard Consumer Safety Specification on Toy Safety". Annex A1

Note : The most stringent age grade from the Labeled Age Grade and the Appropriate Age Grade will be used for testing.

Note : If the client does not specify an age grade for testing or request Bureau Veritas Consumer Products Services, Inc. to determine an appropriate age grade, the labeled age grade will be used for testing.

The Appropriate Age Grade is determined with reference to the EN71 : Part 1 : 2014+A1:2018, CEN ISO/TR 8124-8:2016 Safety of toys - Part 8: Age determination guidelines prepared by Technical Committee CEN/TC 52 and

Age Grade Determination Guidelines of the Consumer Product Safety Commission (CPSC).

Note : The most stringent age grade from the Labeled Age Grade and the Appropriate Age Grade will be used for testing.

Note : If the client does not specify an age grade for testing or request Bureau Veritas Consumer Products Services, Inc. to determine an appropriate age grade, the labeled age grade will be used for testing.

FLAMMABILITY (16 CFR SECTION 1500.3(c)6)(vi))

| Requirement | Test Method Reference | Findings |
|---|-----------------------|--------------------------------|
| Burn rate no greater than 0.1 of an inch per second | 16 CFR 1500.44 | Ignited but Self-Extinguished. |



Hotline: 0769-89128399

Sharp Standard Testing Technology Co., Ltd

No.42 HouJie Road East, HouJie Town, DongGuan, Guangdong, China
 Mail:sst@sst-test.com Tel: 86-769-89128398 http://www.sst-test.com

TEST REPORT

No.:SST19000547

Date.:2019-01-28

Page 3 of 4

FLAMMABILITY (EN 71 PART 2: 2011 + A1: 2014)

| Subclause | Requirement | Result |
|-----------|---|--------|
| 4.1 | Cellulose nitrate | NP |
| 4.1 | Surface flash on a piled surface | NA |
| *4.1 | Flammable gases | NA |
| *4.1 | Extremely flammable liquids, highly flammable liquids, flammable liquids and flammable gels | NA |
| 4.2 | Toys to be worn on the head | NA |
| 4.3 | Toy disguise costumes and toys intended to be worn by child in play | NA |
| 4.3 | warning on product and packaging (10 - 30 mm/s) | NA |
| 4.4 | Toys intended to be entered by a child | NA |
| 4.4 | warning on product and packaging (10 – 30 mm/s) | NA |
| 4.5 | Soft-filled toys | NA |

REQUIREMENTS & TEST METHODS CROSS REFERENCE TABLE FOR PART 2

| Sub-clause | Test Method | Sub-clause | Test Method | Sub-clause | Test Method | Sub-clause | Test Method |
|------------|-------------|------------|-------------|------------|-------------|------------|-------------|
| 4.2.2 | 5.2 | 4.2.4 | 5.3 | 4.3 | 5.4 | 4.5 | 5.5 |
| 4.2.3 | 5.3 | 4.2.5 | 5.4 | 4.4 | 5.4 | - | - |

* Note: Subclause indicated with * are not accredited.



Hotline: 0769-89128399

Sharp Standard Testing Technology Co., Ltd

No.42 HouJie Road East, HouJie Town, DongGuan, Guangdong, China

Mail:sst@sst-test.com Tel: 86-769-89128398 <http://www.sst-test.com>

TEST REPORT

No.:SST19000547

Date.:2019-01-28

Page 4 of 4

Photograph of Sample



*** End of Report ***

The test report is considered invalidated without both signature and specialized stamp, The result(s) shown in this test report refer only to the sample(s) tested. Without written approval of SST, this test report shall not be copied except in full .Detailed description are available at the website <http://www.sst-test.com>.



Hotline: 0769-89128399

Sharp Standard Testing Technology Co., Ltd

No.42 HouJie Road East, HouJie Town, DongGuan, Guangdong, China
Mail:sst@sst-test.com Tel: 86-769-89128398 <http://www.sst-test.com>